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RYOBI AMERICA CORP, 8/93

2.7

W

vep, 140 LYV 7 VUAM NTUDLD VUQITUNICAR oCAVILLE
TR e o TG
T 5 e e
' A B s S -I.“ o ’“I*@?«z‘: ‘... '. Rk ey g ANl &
REF |PART NO.  |DESC N
T (1520004 "RYOBI" MARK. 164 |1150010 BRASS PIFE 1
7 {18 BLADE BOX GOVER 1165 |1900004 [TOOTHED LOCK WASHER T}
3 1360018 BLADE BOX 1166 1130047 lnfx SOCKET HEAD BOLT Mdxs 1
q 1120002 ROTARY PIN 1[67 (1900004 TOOTHED LOCK WASHER 1
5 1920004 "RYORI® MARK 168 [1940001 UPPER BLADE HOLDER 1
1130023 PHILLIDS FLAT SCREW M3X12 & [ [1150011 BLADE GUARD 1
1130033 HEX NUT M6 ' 1[70 (1900013 [TOOTHED LOCK WASHER M5 1
B 1950003 TENSION KNOB LABEL T |11300k4 HEX SOCKET HEAD BOLT M3X8 1
3 |1130021 PHILLIFS FAN SCREW MAX6 3112 11180002 SPRING I
10 {1880003 PLATE COVER 1173 11080038 UPPER ARM ROCKER 1
i1 11130037 PHILLIPS PAN SCREW M6X3 3174 [1130626 {HEX SOCKET HEAD BOLT M4X12 1
12 [1910034 WARNING LABEL L 75 1500003 SPRING WASHER 1
13 J1920005 DANGER LABEL 1{76  [1150006 RETAINER 1
1% 1380006 SAFETY COVER 1|77 |1080037 ADIUST SCREW 1
15 |1900014 WASHER 1[78 1760001 BUSHING 1
16 |1130036 PHILLIFS PAN SCREW M5X8 1[79 (1760001 BUSHING 1
18 1150008 ABLE INSERT 1180 (1200001 BODY 1
19 |1850002 TABLE s 181 [1130022 HEX SOCKET HEAD BOLT 1
20 (1900010 SPRING WASHER 1{82 [1370003 BUMPER I
21 [11300%4 HEX SOCKET HEAD BOLT MSX30 1[853 [1130022 JHEX SOCKET HEAD BOLT 1
72 (1130037 PHILLIPS PAN SCREW MGX3 2784 }1080039 LOWER ARM ROCKER 1
23 | 1880004 BLADE GUARD 1[85 [1150006 RETAINER 1
2% 1900008 'WASHER 186  |1900003 SPRING WASHER 1
25 |1180003 COMPRESSION SPRING 1187  {11300%9 HEX SOCKET HEAD BOLT M4X12 1
26 |1900008 'WASHER 1{88 9300500 HEX NUT M5 1
27 [1130032 HEX SOCKET HEAD BOLT M6X35 189 [1900005 SPRING WASHER 1
28 |1130033 HEX NUT M& 1190 |9820625 BALL BEARING #6252 1
128 11320005 SUPPORT TABLE Y . 1|91 1500006 SPACER 1]
0 |1900009 WAVE WASHER 2 (92 [1900005 SPPING WASHER i
31 1150007 INDICATOR 1[o3 1130028 HEX SOCKET HEAD BOLT M5X25 1
2 [1130037 PHILLIPS PANSCREW M6X3 1]s4  [11300320 HEX SOCKET HEAD BOLT M5X16 1
33 1320004 TILT BRACKET 193 |1900005 SPRING WASHER 1
34 1900008 WASHER 1 o6 [0820625 BALL BEARING #625ZZ 1
35  |1130035 KNOB BOLT 137 1080019 LINK ASSEMELY 1
36 |1130036 PHILLIPS PAN SCREW MS5XR 2|98 [1900007 WASHER 1
37 (1130156 CLAMP SCREW 1[95 (1940001 {UPPER BLADE HOLDER 1
38 (9300500 HEX NUT M5 1 1100 [1900004 TOOTHED LOCK WASHER 1
39 1850001 RASE 11101 11130027 HEX SOCKET HEAD BOLT M4X38 1
40 11900010 SPRING WASHER 34102 11320003 ECCENTRIC 1
41 11130038 HEX HEAD BOLT M&X?20 3 103 1130031 CLAMP SCREW MEXE |
42 {1130158 HEX BOLT M&8XX 2 104 {1030005 MOTOR COMPLETE i
S0 [1130028 HEX SOCKET HEAD BOLT M5X25 1{105 |1130021 PHILLIPS PAN SCREW M4X6 4
31 1900012 WASHER - 1 {106 |1550006 ROCKER SWITCH i
52 (1880008 TRANSPARENT GUARD 1 [106-1 |1590014 SWITCH KEY 1
53 1900012 WASHER 1 107 |1s00010 SPRING WASHER ™. 4
54 |1130042 NUT CHECK MS 1 {108 [1130038 HEX HEAD BOLT M6X20 "\ 4
55 1080036 PUMP il 5 1 |109 1830007 ARM COVER ¥ 1
56 1130040 PHILLIPS PAN SCREW M4X3$ 21110 1300002 PVC PIFE 195 1
57 11130040 PHILLIPS PAN SCREW M4X3 2 (e ACCEEEONIE: e
58 [1150009 FIXED SEAT 1 {500 124002 HEX KEY WRENCH M2.5 1
59 |9501000 RETAINING RING E-10 1| [t240010 HEX KBY WRENCH M3 1
6 1130043 KMNOB BOLT . I 1240030 HEX KEY WRENCH M4 1
61 [1320006 SUPPORT ROD FIXED BLOCK 1 (501 |1940002 BLADE HOLDER 2
62 (1100001 SUPPORT ROD : 1502 [r1e00003 SPRING WASHER 2
~l63 .. Jri3064r. . .. [CLAMP BOLT MSXS.. 1 |503.. |1130026 {HEX SOCKET HEAD BOLT M4X12 1
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